

Supportive medications for patients with I-O toxicities

Steroid weaning plan:

Dose	Duration
Prednisolone 60mg OD	7 days (if no improvement then requires specialty involvement)
Prednisolone 50mg OD	7 days
Prednisolone 40mg OD	7 days
Prednisolone 30mg OD	7 days
Prednisolone 20mg OD	7 days
Prednisolone 15mg OD	7 days
Prednisolone 10mg OD	7 days
Prednisolone 5mg OD	7 days
STOP	

Gastro protection

All patients on steroids should have a PPI prescribed concurrently until the steroids are stopped.

Bone protection

If patient on steroids (minimum 7.5mg Pred equivalent) for >3 months, they will require a bone health assessment and consideration of bone protection. See separate guideline.

PCP prophylaxis

All patient on high dose steroids should be on Septrin prophylaxis – see various dosing options below:

- 960 mg once daily
- Reduced if not tolerated to 480 mg once daily
- Alternatively 960 mg once daily on alternate days
- Alternatively 960 mg twice a day, 3 times per week.